## — Instruction Manual —

## HANGTIME ADAPTER



Adapter to allow install of Hangtime System onto "J" Bolts

Customer Service (800) 247-7668

PARTS LIST					
Item	Qty	Description	Item	Qty	Description
A	1	Adapter	D	8	5/8" Flat Washer
В	8	5/8" Hex Nut	Е	4	"J" Bolt (previously installed)
С	4	5/8" Lock Washer	F	4	Safety Cap

- Inspect all contents prior to installation. Report any missing parts to dealer immediately.
- Read all instructions before proceeding.
- 1. Make sure there is two 5/8" Hex Nuts (B) on each "J" Bolt (E). One will be embedded in the concrete, the other is threaded on against the one that is embedded in the concrete. Install one 5/8" Flat Washer (D) on top of each 5/8" Hex Nut (B). See Figure 1.
- 2. Install the *Adapter* (A) over the "J" Bolts (E). Place 5/8" Flat Washers (D), 5/8" Lock Washers (C) and 5/8" Hex Nuts (B) on "J" Bolts (E) to tighten base down. You can level the Adapter (A) if needed by adjusting the 5/8" Hex Nuts (B) above and below the base plate. Make sure all hardware is tight once leveled. Press Safety Cap (F) over the exposed ends of "J" Bolts (E). Proceed to Step #6 of the 6" Hangtime EZ Swing Up Pole System instructions to finish the installation of your basketball system. See Figures 1 & 2.



